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No. Part num Description(Cn) Description(En) Qua.
3 |5249900501 Rl —FAXHAET9 4mm\ST5X 16 Screw ST5X16 3
4 |5010108101 8L EHEHHE Starter Cover 7
5 |5010207701 YD4 S EE \ BA Sleeve 7
6 |5010100801 BHFH Starter handle 1
7 |5140100601 L5\ SORTBEE Rewind Spring 7
8 |5010106701 384 A% R Pulley 1
9 |5260101001 Fh\5x16x1 Washer 7
10 |5240300101 TFEXA%E4T Screw ST5X12 7
11 15010103201 I8%nE Air Fairing 7
12 |5250500501 v L 3 Nut/MBX6 7
135260100501 T4 h\8x 16x1 Washer 7
14 |4010400201 38% Fly wheel 7
5 15230201101 RAAERXBR8 84 Screw /M4X14 2
16 |5810100201 F8REA, 38lgnition module 7
17 |5110101007 i3\ WA A 12X 20X 7 0il seal 1
18 5250300401 RAGAES Nut/M5 2
19 |5150101601 38HERER 38 Muffler plate 7
20 14020100201 JOHER 38Muffler 7
21 |5870100201 38¥ERRAR A Muffler Washer 7
22 15239900301 TXERER\ ERESKIAT 15 Screw / M5X60 7
23 15010104201 38\ L5\ 52N EH4A Air filter cover Nut 7
24 15010104101 38N E 38 Air Filter Cover 7
25 |5010104001 I8BWH 38 Air filter 7
26 |5110100701 8B WRLHE 38 Air Filter Gasket 7
27 5249900501 Rl —FAX e Screw/ST5X16 3
28 |5110105201 IEBRBRE Air Filter Anti Vib 7
29 |5010105501 38kE 38 Top Cover 7
30 |5010103401 38WER 38 Stop Wind Plate 7
31 (5010103501 ISRERTE Car. Adjustment Sleeve 1
32 (4030102301 3SHERABRA 38Clutch 7
33 5260100701 I6BABRES Steel Washer 7
34 |5150102601 ISR A Clutch hup 7
35 5300301801 RAWA\K101313 Needle Bearing 7
36 |5010105901 3% 38Warm 7
37 |5230200301 AR R4 Screw M4X10 2
38 |5010105801 IENHEER 0il Pump Cover 7
39 15239902601 WH—F A X B4 Screw M5X32 7
40 |5150101701 I8EH Chain Cacher 7
41 5239900501 SENLEM Screw M8X42 2
42 |5230200301 AR R4 Screw M4X10 7
43 |5150102301 38 EER Cover 7
4t 5230200101 MRS R4 Screw M4X12 2
45 5120101001 38\ HUh by L ek Oil Pump Filter Sponge 1
46 4010300101 IENHE Oil Pump 7
47 |5110101901 I6HHE Oil Pipe 7
48 5239900401 Bl ek 1 Ui Screw M5x24mm 1
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No. | Part num Description(Cn) Description(En) Qua.
49 |5249900501 Bl —F X A4 B419. 4mm\ST5X 16 Screw ST5X76 1
50 |5239902501 W —F A XR4 Screw M4LX70 2
57 (5010105701 I6#5%% Intake Holder 1
52 5010217401 IERITHAF Choke Rod 1
53 5010103901 IENITHTEE Choke Rod Mount 1
54 14030205401 38%mE ARHHN) Carburetor 1
55 5860100901 EMHBE A Car. Gasket 1
56 (5010211101 BLE a1 Intake Valve 1
57 |5860100801 F8#AEHHN \EEO.9 Intake Inlet Gasket 1
58 5249900701 WAL e Screw ST5X14 1
59 |5130100401 36REA% Handle AV Spring 1
60 |5010103001 IeRBLE AV Cover 1
61 5249900501 WAL e Screw ST5X16 2
62 |5110101201 IERHERR Anti Vib Rubber 1
63 (5239902701 N —F A XR4 Screw M5X14 4
64 5010102701 IEHIRATE TPU9S Car. Rod Mount 1
65 (5010107601 BLL N9 Crank Case Mount 1
66 |5010103101 LIS AV cover 1
67 |5110101101 IERIKRE Crank case AV Rubber 1
68 5180100401 38% W Left Crank case 1
69 (5300100201 620 TR HRHA 6201 bearing C grade 12x32x10 | 2
70 5379900501 FERER\ 10x17x3 Piston Needle Washer 2
71 5300300101 BA4BA\K 101411 Needle Bearing 1
72 5275100201 I8EERYFE Piston Criclip 2
73 |5180300101 38%E Piston 1
74 (5330100201 I8EEA Piston Ring 1
75 5860100701 IS M E A Cylinder Gasket 1
76 |5180200201 3854 Cylinder 1
77 5230502401 KAAEHEXAS 84\ 8 6% Screw M5x20 4
78 5290100801 IEEEH\ 10x6x32 Piston Pin 1
79 15290200301 FHE Key 1
80 (5290101001 B4 Pin#3X8 3
81 15860100601 KRG RS Crank Case Gasket 1
82 5230600901 KAAEEXE4 Screw M5x14 2
83 |5150105501 N Felling Dog 1
84 5285100801 A \AE32 Hole Circlip 1
85 |5180100501 387 Wi Right Crank Case 1
86 (5010107301 38%% Sleeve 1
87 |5110101901 I8N Oil Pipe 1
88 5249900501 e v Gl Screw ST5X76 1
89 5110100901 W\ BRESH 320 12x5.5 0il Seal 1
90 5230502901 NNARR AR\ 8,64 Screw M5X30 4
91 15230700401 iz vt Gl Screw M5X50 1
92 5150102201 I8% KRR Tensioner Block 1
93 (5259900201 VAL 3 Nut Mé 1
94 5260100901 ISHEREER Washer 5x23x1 1
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41| 5010108901 45\52F % Filter Valve 7
1462\ 5817000101 RGPS Switch\ 12X 18 1
143\ 5249900801 WH—FAX A4 Screw ST5X23 7
144 5239902701 WL—F R 84 Screw M5X14 1
145 | 5249900701 WAL s Screw ST5X14 7
146 | 5010207901 38\45\528W%- A Gas Cap 7
167\ 5110133401 YD4L5\ 528 E0RE Rubber Washer 7
1468 | 5010104407 BE R CE Line 2
149\ 5110104 701 hEE E Rubber Washer !
7150 | 5010207801 38\ 45\ 528k % - 50 Oil Cap 7
151 | 4020305301 B1R0.375x%0.050x57 16 EF Guide Plate 7
152 | 4020402901 %%0.375x0.050x57 16tEF Chain 7
153 | 5010168501 38\ 45\ 52HREEN 20107 Sleeve 1
154 | 5818000201 XHE Spark Plug 7
155 57107053071 INE R Filter Cover Washer 7
156 | 5260100601 T4 Washer 10X 18X 1 7
157 | 5010207601 A%\ BRAE\ 3x 900 Start Line 7
158 | 5010246501 BLE s 1.3 7
159 | 5110706001 I8 hBEN G 7
160 | 5010165001 16t 3% !
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95 | 5730100701 A% Spring 7
96 | 5240200401 TFEXA% Screw ST4X10 2
97 | 5010104901 36 HEER Brake Spring cover 7
98 | 5240200201 TFEX AGRAT Screw ST4X8 2
99 | 57150102101 IERERER Tensioner Cover 1
100| 5750703001 38K%E%\R0.8%7.8 Brake Steel 1
107 5130102501 ZAREEN AV Spring Plate 7
102| 5130102601 Gk AV Spring 12X2X 26 7
103| 5130101301 NERERE Brake Spring 2X 12X 70 1
104| 5010104801 I8HER Clucth Cover 7
105| 5250500101 NAELEES Nut MEX1.25 7
106| 5290100501 NGRS 5 Pin 6X30 7
107| 5260102801 Tk Washer 4X10X1 7
108| 5230300101 ik as Dk ool Screw M&X40 7
109| 5290100601 B 44 Pin #3X8.8 2
170 | 5010107201 3SEH Knee Link Back 1
1717 | 57150101901 3EHEEHE Brake Knee 7
772| 5010107101 38%HH Brake Knee link Front 7
113 | 5290100401 B4 Pin 83X 14 !
174 | 57130100801 NME Spring 7
115 | 5010105201 AR Pin 8.8X14.7 7
1716 | 5010105001 ISHERES Brake Balance weight 7
17 | 5010705101 I8HHAR Brake Conductor 1
7118 | 3010101101 36KE KAk Brake Assy /
119 | 5010102901 I8FFHE Rear Handle cover 1
120 5010220801 8B E Trigger Catcher 1
121 5150105401 3SR Carburetor Rod 1
122| 5010220701 BEy Nk Trigger 1
123 5130100501 38\ L5\ 5254 % 1x 95 Trigger Spring 7
124| 5290100301 ENHEH 4 Pin 5X25 7
125| 5150101501 Blikizilin Front Handle Spring Plate | 1
126 5249900701 Wl — A Screw ST5X 14 5
127| 5319900101 IEHERNBE\22x1.2x710 Front Handle 7
128| 5240200201 THEXALRA Screw ST4X8 7
129| 5110101801 fEE\5x65 Rubber Pipe 7
130| 5110101501 388uE\5x205 Fuel Pipe !
137] 4039900101 260\ 38 kiik \ £ KM Firlter !
132] 5130100301 38 % B T HE Spring 3X64.5 1
133| 5320100201 38 AT \ MR Crank Shalft 7
134| 5110101401 IERHE R\ K, Fuel Pjpe Mount 7
135| 5110107401 L5\ 52V E Valve Mount 1
136| 5010106001 38%% Gas Tank 7
137| 5110101701 A4t Oil Filter Mount !
138| 5010106401 HbiER Oil Filter Net 7
139| 5010107401 LRSS 0il Pipe Connector 1
140| 4039900301 W\ R Gas Pump 7
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